HCP90 Plate Compactor UT-06043 - Eccentric
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Ref# Part# Description Qty Context Note
1 4990518 KEY- Parallel 1
4990517 CLUTCH- Centrifugal
4990519 WASHER- Plate (3/8")
4990520 WASHER- Spring (3/8")
4990521 BOLT-Hex (3/8 x 1 1/2")
4990534 BELT-V (A-31)
4990453 BOLT- Hex (m14 x 30)
4990452 WASHER- Spring (m14)
4990531 WASHER- Plate (m14)
4990530 PULLEY- V
4990446 BOLT- Hex (m8-20) 12
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12 4990417 WASHER- Spring (m8) 12
13 4990527 HOLDER- Bearing 1
14 4990526 SEAL- Oil 1
15 4990525 GASKET 1
16 4990447 BEARING 2
17 4990529 KEY- Parallel 1
18 4990528 VIBRATION UNIT 1
19 4990523 CASE- Vibration Unit 1
20 4990532 GASKET 1
21 4990524 HOLDER- Bearing 1
22 4990403 WASHER- Spring (m16) 1
23 4990533 GAUGE- Oil Level 1



HCP90 Plate Compactor UT-06043 -Vibration Plate

| ‘5\? gﬁZ

Rendered by LeadVenture, Inc.



Ref #
1
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Part #
4990502

Description
PLATE- Vibration

Qty Context Note
1

4990412 ABSORBER- Shock (m8) 8
4990403 WASHER- Spring (m16) 4

4990408
4990407
4990459
4990406
4990503
4990404
4990421
4990422
4990411
4990433
4990515
4990507
4990418
4990417
4990416
4990506
4990505
4990510
4990511
4990512
4990513

NUT- Hex (m12)
WASHER- Spring (m12)
DECAL- Caution
WASHER- Plate (m12)
SPRING- Earth
BOLT- (m16 x 65)
BOLT- Hex (m10O x 45)
NUT- Hex (m10)
WASHER- Spring (m10)
BOLT- Hex (m10 x 25)
COVER- Belt
CAP
NUT- Hex (m8)
WASHER- Spring (m8)
WASHER- Plate (m8)
SEAT- Engine
COVER-Vibration Plate
HANDLE
PIN- Bracket
BRACKET- Handle
NUT- Hex (m12)
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